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LEHE HANZ HEAMHE
P/O NO. RAW MATERIAL CERTIFICATE NO
BSC 2010-222 (PSJ5724} MADE FROM STEEL PLATE QA100724-02
Nz HAA 2 B x| =H AL |t H AL =22
Spec. for Material Spec. for Inspection Surface & Dimension N.D.E HEAT TREATMENT
ASTM A234-05/ASME SA234-05 WPB .
NAGE MR-0176 ASME B16.9 GOCD MT:GOOD NORMALIZED (850 TX0.5HR)
s ¥ 4 02 I EAY 23 _ ] N EERE
STD HEUS CHEMICAL COMPOSITION (%) Tensile Test  Bending|Z 2 H[E=ABISAAR L oo
STAMP Y=P[T=-STEL [8A | Test [ 'atteninfHardnesg impact| ~_ .. CE
NO. | C | Si[Ma| P18 [Cr|MofNi |Cu|V INoINotvoalon (e | O Test [Test(HB)| Test Tost
w25 MIN 0.10|0.29 240 | 415 | 22
SPEC e
Q'TY| MAX |o.30 1.06|c.c50.058] 0.40|0.15|0.4¢ |0.40} 0.08 655 197
CAP XH
0.18|0.19|0.37]0.017j0.016 0.01 | 0.01 | 0.01 | 0.01 | 0.01 390 | 430 | 30 <197 0.25
2 1/2" | 5 | 42207
CAP XH
0.15[0.22| 0.5 |0.02/0.029 0.01 | 0.01 | 0.01 | 0.01 | 0.01 300 | 450 | 33 <197 0.24
3 | 5 | 0411
CAP XH
0.18] 0.2 | 0.5 [0.019|0.02}0.01 |0.010.01 f0.01 {0.01 300 | 460 | 33 <197 0.27
4 | 5 | 0412
CAP XH
0.16) 0.2 [ ¢.5 [0.019|0.02]0.01 |0.01 | 0.01 | 0.01 |0.01 300 | 460 | 33 <197 0.25
&' | 10| o414
CAP XH 0.2 |0.26|0.540.02200.0130.04200.007 0.02| 0.07 | 0.02 320 | 435 | 32 <197 0.31
g | 5 | o415
We hereby certify that the material herein has 1MPa = 145.037 psi zZ x B 5 =
been made and tested in accordance with the 1MPa = 0.145037 ksi QUALITY ASSURANGE DEP'T
above specification and alse with the 1psi = 0.00689 MPa @) & b B
requirements called for by the above order. lksi = 6.89476 MPa B Y =
QUALITY INSPECTED AND SUPPLY BY STEH CORP (o o (v v e e e 8 e i)/ 15 - & ’E ﬁ
MANUFACTURED BY PUSAN COUPLING CO.LTD -E.ZLrvin L T B.J. KIM / Q.A ~GENERAL MANAGER

AT QMS-8102-11

PUSAN COUPLING CO.,LTD



